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4  Test Summary

Report No.: GTSL202110000012F02

Test ltem Section in CFR 47 Result
Antenna requirement 15.203 PASS
AC Power Line Conducted Emission 15.207 PASS
Peak Transmit Power 15.407(a)(1) PASS
Power Spectral Density 15.407(a)(1) PASS
Undesirable Emission 15.407(b)(6), 15.205/15.209 PASS
Radiated Emission 15.205/15.209 PASS
Band Edge 15.407(b)(1) PASS
Frequency Stability 15.407(9) PASS

Remark:

Pass: The EUT complies with the essential requirements in the standard.

4.1 Measurement Uncertainty

Test Item Frequency Range Measurement Uncertainty Notes
Radiated Emission 30MHz-200MHz 3.8039dB (2)
Radiated Emission 200MHz-1GHz 3.9679dB Q)
Radiated Emission 1GHz-18GHz 4.29dB (2)
Radiated Emission 18GHz-40GHz 3.30dB (2)

AC Power Line Conducted
o 0.15MHz ~ 30MHz 3.44dB Q)
Emission

Note (1): The measurement uncertainty is for coverage factor of k=2 and a level of confidence of 95%.
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Report No.: GTSL202110000012F02
5 General Information

5.1 General Description of EUT

Product Name: Dual Band Gigabit Wi-Fi 6 Router

Model No.: WR-AX1800

Serial No.: N/A

Hardware Version: V1.0

Software Version: Vv0.0.1

Test sample(s) ID: GTSL202110000012-1

Sample(s) Status: Engineer sample

Operation Frequency: Band Mode R';rﬁg:(el\;llﬁ);) '\(lzl;]g:)ﬁélgf

U-NII Band | IEEE 802.11a

IEEE 802.11n/ 20MHz
IEEE 802.11ac/ 20MHz
IEEE 802.11ax/ 20MHz

5150-5250 4

IEEE 802.11n/ 40MHz
IEEE 802.11ac/ 40MHz 5190-5230 2
IEEE 802.11ax/ 40MHz

IEEE 802.11ac/ 80MHz

IEEE 802.11ax/ 80MHz 5210 .

Modulation technology: IEEE 802.11a/n/ac: OFDM

IEEE 802.11ax: OFDMA
Antenna Type: External Antenna
Antenna gain: ANTA:5.0dBi

ANTB:5.0dBi

MIMO technology Directional gain=8.01dBi
Power supply: DC 12V(Powered by AC/DC adaptor)
Adaptor Information: Model: BNO73-A12012U

Input: 100-240V ~50/60Hz 0.4A  Output: 12V/1A

Channel list for IEEE 802.11a/ IEEE 802.11n (HT20)/ IEEE 802.11ac(VHT20)/ IEEE 802.11ax(HE20)

Channel Frequency Channel Frequency Channel Frequency Channel Frequency

36 5180MHz 40 5200MHz 44 5220MHz 48 5240MHz
Channel list for IEEE 802.11n (HT40)/ IEEE 802.11ac(VHT40)/ IEEE 802.11ax(HE40)

38 | 5190MHz | 46 | 5230MHz | / | / | / | /
Channel list for IEEE 802.11ac(VHT80)/ IEEE 802.11ax(HE80)

42 | 5210 | / | / | / | / | / | /

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Report No.: GTSL202110000012F02
5.2 Test mode

Transmitting mode Keep the EUT in transmitting with modulation..

Remark: During the test, the test voltage was tuned from 85% to 115% of the nominal rated supply
voltage, and found that the worst case was under the nominal rated supply condition. So the report
Just shows that condition’s data.

We have verified the construction and function in typical operation. All the test modes were carried
out with the EUT in transmitting operation, which was shown in this test report and defined as follows|:

Pre-scan all kind of data rate in lowest channel, and found the follow list which it was worst case.

Mode Data rate
802.11a 6 Mbps
802.11n(HT20) MCS 0
802.11n(HT40) MCS 0
802.11ax(HE20) MCS ONSS2
802.11ax(HE40) MCS ONSS2
802.11ax(HES80) MCS ONSS2
802.11ac(VHT20) MCS 0
802.11ac(VHT40) MCS 0
802.11ac(VHT80) MCS 0

5.3 Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

e FCC—Registration No.: 381383

Designation Number: CN5029

Global United Technology Services Co., Ltd., Shenzhen EMC Laboratory has been registered and fully
described in a report filed with the (FCC) Federal Communications Commission. The acceptance lette
r from the FCC is maintained in files.

e |IC —Registration No.: 9079A

CAB identifier: CN0O091

The 3m Semi-

anechoic chamber of Global United Technology Services Co., Ltd. has been registered by Certification
and Engineering Bureau of Industry Canada for radio equipment testing

e NVLAP (LAB CODE:600179-0)

Global United Technology Services Co., Ltd., is accredited by the National Voluntary Laboratory
Accreditation Program (NVLAP).

5.4 Test Location

All tests were performed at:

Global United Technology Services Co., Ltd.

Address: No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone, Xixiang
Road, sBaoan District, Shenzhen, Guangdong, China 518102

Tel: 0755-27798480

Fax: 0755-27798960
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Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 6 of 156
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5.5 Description of Support Unit

Report No.: GTSL202110000012F02

Notebook M/N: Latitude 3400

5.6 Deviation from Standards

‘ None.

5.7 Abnormalities from Standard Conditions

‘ None.

5.8 Additional Instructions

| Test Software accessMToolV3 1 0 6

Global United Technology Services Co., Ltd.
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Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Report No.: GTSL202110000012F02

6 Test Instruments list
Radiated Emission:
. Inventory Cal.Date Cal.Due date

| T E M f M | No.

tem est Equipment anufacturer odel No No. Ly (sl
i Sg:;mAb“e‘iCho'C ZhongYu Electron | 9.2(L)*6.2(W)* 6.4(H) | GTS250 | July. 022020 | July. 01 2025
2 Control Room ZhongYu Electron 6.2(L)*2.5(W)* 2.4(H) | GTS251 N/A N/A
3 EMI Test Receiver Rohde & Schwarz ESU26 GTS203 | June. 24 2021 |June. 23 2022

. ; SCHWARZBECK
4 BiConiLog Antenna MESS-ELEKTRONIK VULB9163 GTS214 | June. 24 2021 | June. 23 2022
Double -ridged SCHWARZBECK
5 R e MESS-ELEKTRONIK BBHA 9120 D GTS208 | June. 24 2021 |June. 23 2022
6 Horn Antenna ETS-LINDGREN 3160 GTS217 June. 24 2021 | June. 23 2022
7 EMI Test Software AUDIX E3 N/A N/A N/A
8 Coaxial Cable GTS N/A GTS213 | June. 24 2021 |June. 23 2022
9 Coaxial Cable GTS N/A GTS211 | June. 24 2021 |June. 23 2022
10 Coaxial cable GTS N/A GTS210 | June. 24 2021 |June. 23 2022
ildl Coaxial Cable GTS N/A GTS212 | June. 24 2021 |June. 23 2022
12 | Amplifier(100kHz-3GHz) HP 8347A GTS204 | June. 24 2021 |June. 23 2022
13 | Amplifier(2GHz-20GHz) HP 84722A GTS206 | June. 24 2021 |June. 23 2022
o AFS33-18002

14 | Amplifier (18-26GHz) Rohde & Schwarz 650-30-8P-44 GTS218 | June. 24 2021 |June. 23 2022
15 Band filter Amindeon 82346 GTS219 | June. 24 2021 |June. 23 2022
16 Power Meter Anritsu ML2495A GTS540 June. 24 2021 | June. 23 2022
17 Power Sensor Anritsu MA2411B GTS541 June. 24 2021 | June. 23 2022
18 vicebano'Radio Rohde & Schwarz CMWS500 GTS575 | June. 24 2021 | June. 23 2022

Communication Tester

19 Splitter Agilent 11636B GTS237 | June. 24 2021 |June. 23 2022
20 Loop Antenna ZHINAN ZN30900A GTS534 June. 24 2021 | June. 23 2022
21 preibang SCHWARZBECK BBHA 9170 GTS579 | Oct 182020 | Oct. 17 2021

hornantenne

22 Amplifier TDK PA-02-02 GTS574 Oct. 18 2020 Oct. 17 2021
23 Amplifier TDK PA-02-03 GTS576 Oct. 18 2020 Oct. 17 2021
i |<Po8 Si:zlsyf;ew”m Rohde & Schwarz FSP GTS578 | June. 242021 | June. 23 2022

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Conducted Emission

: Inventory Cal.Date Cal.Due date
| T E M f M | No.
tem est Equipment anufacturer odel No No. ity (s
1 Shielding Room ZhongYu Electron | 7.3(L)x3.1(W)x2.9(H) GTS252 May.15 2019 | May.14 2022
2 EMI Test Receiver R&S ESCI 7 GTS552 | June. 24 2021 | June. 23 2022
3 Coaxial Switch ANRITSU CORP MP59B GTS225 | June. 24 2021 | June. 23 2022
4 N o ROHDE&SCHWARZ ENV216 GTS226 | June. 24 2021 | June. 23 2022
NETZNACHB.DE ) )
5 Coaxial Cable GTS N/A GTS227 N/A N/A
6 EMI Test Software R&S ESK1 N/A N/A N/A
7 Thermo meter KTJ TA328 GTS233 | June. 24 2021 | June. 23 2022
8 Absorbing clamp ek ol MDS21 GTS229 | June. 24 2021 | June. 23 2022
Feinmechanik
9 ISN SCHWARZBECK NTFM 8158 GTS565 June. 24 2021 | June. 23 2022
10 High voltage probe SCHWARZBECK TK9420 GTS537 July. 09 2021 | July. 08 2022
RF Conducted Test:
« : Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No. Serial No. (mm-dd-yy) (mm-dd-yy)
1 MXA Signal Analyzer Agilent N9020A GTS566 June. 24 2021 June. 23 2022
2 EMI Test Receiver R&S ESCI 7 GTS552 June. 24 2021 June. 23 2022
3 Spectrum Analyzer Agilent E4440A GTS533 June. 24 2021 June. 23 2022
4 | MXG vactot Signal Agilent N5182A GTS567 | June. 24 2021 June. 23 2022
Generator
el e cdisidhal Agilent E4428C GTS568 | June. 24 2021 June. 23 2022
Generator
6 | USB RF Power Sensor DARE RPR3006W GTS569 June. 24 2021 June. 23 2022
7 RF Switch Box Shongyi RFSW3003328 GTS571 June. 24 2021 June. 23 2022
Programmable Constant
8 Temp & Humi Test WEWON WHTH-150L-40-880 GTS572 June. 24 2021 June. 23 2022
Chamber
General used equipment:
Inventory Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No.
No. (mm-dd-yy) (mm-dd-yy)
1 Humidity/ Temperature Indicator KTJ TA328 GTS243 June. 24 2021 | June. 23 2022
2 Barometer ChangChun DYM3 GTS255 June. 24 2021 | June. 23 2022

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTSL202110000012F02

7 Test results and Measurement Data

7.1 Antennarequirement:

Standard requirement: ‘ FCC Partl5 C Section 15.203

15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an

antenna that uses a unigue coupling to the intentional radiator, the manufacturer may design the unit
so that a broken antenna can be replaced by the user, but the use of a standard antenna jack or
electrical connector is prohibited.

E.U.T Antenna:

The antennas are External Antenna (2T2R), the best case gain of the antennas are 5.0dBi, reference to the
appendix Il for details

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 10 of 156
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7.2 Conducted Emissions

Test Requirement:

FCC Part15 C Section 15.207

Test Method:

ANSI C63.10:2013

Test Frequency Range:

150KHz to 30MHz

Class / Severity:

Class B

Receiver setup:

RBW=9KHz, VBW=30KHz

Limit;

Limit (dBuV)
Frequency range (MHz) el e
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

* Decreases with the logarithm of the frequency.

Test procedure

The E.U.T and simulators are connected to the main power through a line
impedance stabilization network(L.I.S.N.). The provide a 50o0hm/50uH
coupling impedance for the measuring equipment. The peripheral
devices are also connected to the main power through a LISN that
provides a 500hm/50uH coupling impedance with 500hm termination.
(Please refers to the block diagram of the test setup and photographs).
Both sides of A.C. line are checked for maximum conducted interference.
In order to find the maximum emission, the relative positions of
equipment and all of the interface cables must be changed according to
ANSI C63.10:2013 on conducted measurement.

Test setup:

Reference Plane

|:LI3:|N 40cm

80cm

AC power

|AUX
Equipment E.U.T
EMI
Receiver
Test table/Insulation plane
Remark:
EU T Equipment Under Test
LIS Line impedence Stabilization Metwork
Test table haight=0 Sm
Test Instruments: Refer to section 6 for details
Test mode: Refer to section 5.2 for details
Test environment: Temp.: 25°C Humid.: ’ 57% ‘ Press.: 1012mbar
Test voltage: AC 120V, 60Hz
Test results: Pass

Remark: Both high and low voltages have been tested to show only the worst low voltage test data.

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Measurement data:
Line:

Voltage Mains Test:FCC PART 15 B

EUT: Dual Band Gigabit Wi-Fi 6 Router M/N: WR-AX1300
Manufacturer: Fs.CoM

Operating Condition: ON WITH WIFI (5GHz)

Test Site: Shieldiing Room

Operator: Jason

Test Specification: AC 120V/60Hz

Comment : L. LINE

SCAN TABLE: "Voltage (SK-30M)FIN"

Short Description: 150K-30M Voltage
Level [dBuV]
B0 = = —mm oo
| I I I I I I | | I I
70 d - S I | | | R -
| I I I I I I | | I I
& e LT e e R : :
| | | | | | | - | |
50 ~— 1 T T T T o T T T
40 A Rerma N ERSh
Iy AV AR A | |
30 %wkq.‘qhkﬁw\yﬁf\qﬁ*ﬂlﬁi?@‘r *:***&W**ﬂ};ﬂ Imfil
20 —r ————————————— e e el e e " f‘\v@“—l"w—————ﬂ
10 AU S T O O R
I I | I I I I o | I I I I I I | | I I
D 1 1 L 1 1 1 1 1 1 L 1 1 1 1 1 1 L L 1 1
150k 300k 400k 600k 800k 1M 2M M 4M  5M 6M aM  10M 20M 30M
Frequency [Hz]
®x x x MES F50806203_fin
MEASUREMENT RESULT: ”F80906A03_fin'
2021-9-6 10:42
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBuv d
1.139770 37.40 10.4 56 18.6 QP Ll GND
1.619512 37.90 10.3 56 18.1 QP Ll GND
2.732124 38.90 10.3 56 17.1 QP L1 GND
2.754025 38.20 10.3 56 17.8 QP Ll GND
11.636925 43.40 10.6 60 l6.6 QP Ll GND
MEASUREMENT RESULT: ”FSO906A03_fin2"
2021-9-6 10:42
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuV dB dBuv dB
0.430320 31.60 10.3 47 15.6 AV Ll GND
0.488957 36.00 10.4 46 10.2 AV Ll GND
2.754025 29.70 10.3 48 16.3 AV L1 GND
9.569435 35.20 10.6 50 14.83 AV Ll GND
10.658511 34.70 10.6 50 15.3 AV Ll GND

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Neutral:

Voltage Mains Test:FCC PART 15 B

EUT: Dual Band Gigabit Wi-Fi € Router M/N: WR-AX1800
Manufacturer: FS.CoM

Operating Condition: ON WITH WIFI (5GHz)

Test Site: Shieldiing Room

Operator: Jason

Test Specification: AC 120V/60Hz

Comment : N LINE

SCAN TABLE: "Voltage (9K-30M)FIN"

Short Description: 150K-30M Voltage
Level [dBuv]
L —_— N  EEMM... e
| | | [ | | | | | | | [ | |
70 U P S I P [ [ | U, o — - — — -
| I I | I | I I I | I I I I | I
60 Lod-dbobdooo-ooo-- d----- EE i e : :
e e B T S
| | ! Iph L I | | | | | i 1 | |
zg LT A S S I A I R L VO "
-t - ———- s i e e e e e B e e T"IMDFWIFV*W ***** === 7 A
2 W W"“““ Mmmwwwfw%wwww %"_-4 Hm,m *xﬂ - L_:____f'i“%ﬁ ‘F‘,,_%_W_M_ _1'
| | | | [ | | | [ | |
10____J. _____ R U 4 S RN | P B B e I e e = -
| | | | | | | I | | | [ | |
D L L 1 1 L 1 1 L 1 L 1 1 1 L 1 1 1 1 L 1
150k 300k 400k 600k 800k 1M 2M M 4M  5M 6M 8M 10M 20M 30M
Frequency [Hz]
®x x x MES F5090eR04_fin
MEASUREMENT RESULT: "FS0906A04 fin"
2021-9-6 10:45
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuV dB dBuv dB
1.574882 36.60 10.3 56 19.4 QP N GND
3.018862 33.00 10.4 56 23.0 g@p N GND
3.555703 33.20 10.4 56 22.8 QP N GND
3.882104 37.90 10.4 56 18.1 QP N GND
4.536094 34.20 10.4 56 21.8 QP N GND
MEASUREMENT RESULT: "FS0906A04 finZ2"
2021-9-6 10:45
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuV dB dBuV dB
1.761133 24.70 10.3 46 21.3 AV N GND
2.219972 26.00 10.3 46 20.0 AV N GND
2.765041 26.30 10.3 46 19.7 AV N GND
10.159960 30.90 10.6 50 19.1 AV N GND
10.616047 31.40 10.6 50 18.6 AV N GND

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
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Notes:
1. An initial pre-scan was performed on the line and neutral lines with peak detector.
2. Quasi-Peak and Average measurement were performed at the frequencies with maximized peak emission.
3. Final Level =Receiver Read level + LISN Factor + Cable Loss

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 14 of 156



GTS

Report No.: GTSL202110000012F02

7.3 Emission Bandwidth and 99% Occupied Bandwidth

Test Requirement: FCC Part15 E Section 15.407
Test Method: KDB 789033 D02 General U-NIl Test Procedures New Rules v02r01
Limit: N/A
Test setup: Spectrum Analyzer

[ o o |

P e | o e
[ o o |
— oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test procedure: According to KDB 789033 D02 General U-NII Test Procedures New
Rules v02r01.

Test Instruments: Refer to section 6 for details

Test mode: Refer to section 5.2 for details

Test results: Pass

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Measurement Data:

Report No.: GTSL202110000012F02

CH. | Frequency

99% Occupied Bandwidth (MHz)

26dB Occupied Bandwidth (MHz)

No. (MH2) 802.11a 802.11ax(HE20) 802.11a 802.11ax(HE20)

ANT-A ANT-B ANT-A ANT-B ANT-A ANT-B | ANT-A | ANT-B
36 5180 16.706 16.700 19.073 19.017 25.17 26.71 25.02 24.65
48 5240 16.874 16.685 19.012 25.00 23.74 25.78 25.00 24.63

CH. | Frequency

99% Occupied Bandwidth (MHz)

26dB Occupied Bandwidth (MHz)

802.11n(HT20)

802.11ac(VHT20)

802.11n(HT20)

802.11ac(VHT20)

No. (MHz)

ANT-A | ANT-B | ANT-A | ANT-B | ANT-A | ANT-B | ANT-A | ANT-B
36 5180 17.937 | 17.867 | 17.829 | 17.798 | 2211 | 22.36 | 24.18 | 22.37
48 5240 17.982 | 17.901 | 17.859 | 17.796 | 25.77 | 24.06 | 2561 | 21.67

99% Occupied Bandwidth (MHz)

26dB Occupied Bandwidth (MHz)

CH. | Frequency

802.11ax(HE40)

802.11n(HT40)

802.11ax(n40)

802.11n(HT40)

No. (MHz)

ANT-A | ANT-B | ANT-A | ANT-B | ANT-A | ANT-B | ANT-A | ANT-B
38 5190 37.6665 | 37.597 | 36.422 | 36.316 | 5599 | 46.96 | 57.57 | 49.39
46 5230 37.686 | 37.591 | 36.548 | 36.313 | 49.36 | 46.20 | 54.49 | 51.22

99% Occupied Bandwidth (MHz)

26dB Occupied Bandwidth (MHz)

CH. | Frequency

802.11ac(VHT40)

/

802.11ac(VHT40)

/

No. (MHz)

ANT-A ANT-B ANT-A ANT-B ANT-A ANT-B | ANT-A | ANT-B
38 5190 36.422 36.360 / / 57.33 49.83 / /
46 5230 36.476 36.310 / / 57.63 47.70 / /

99% Occupied Bandwidth (MHz)

26dB Occupied Bandwidth (MHz)

CH. | Frequency
No. (MHz)

802.11ax(HE80)

802.11ac(VHT80)

802.11ax(HE80)

802.11ac(VHT80)

ANT-A ANT-B

ANT-A ANT-B

ANT-A ANT-B

ANT-A | ANT-B

42 5190

77.139 76.946

75.970 75.799

93.31 98.33

116.20 | 116.60

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Test plots as followed:

Report No.: GTSL202110000012F02

802.11a mode (Antenna-A)

802.11a mode (Antenna-B)

[ Keysight Spectrum Anabzer - Occupied BW
RLT

Center Freq 5.180000000 GHz

AFGain:Low

Center Freq: 5180000000 GHz
Trig: Free Run
#Atten: 30 dB

AvglHold: 1001100

PMOct 01, 21

06:28:07 PM
Radio Std: None

Radio Device: BTS

Ref Offset 2,89 dB
Ref 22.89 dBm

S Y e

Center 5.18 GHz
#Res BW 200 kHz
Occupied Bandwidth
16.706 MHz
-1.935 kHz
25.17 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power 23.9 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

Span 30 MHz
Sweep 1.333 ms|

[ Keysight Spectnim Analyzes - Dccupied BV
RLT 06:31:42 PH Dt 0
Radio Std: None

.Cemu Freq: 5.180000000 GHz
s Trig: FreeRun ‘Avg|Hold: 100/100
#Atten: 30 dB

Cener Freq 5.180000000 GHz

AFGain:Low Radio Device: BTS

Ref Offset 288 dB
Ref 22.88 dBm

T O T T B s R NPy

W

o
ol
Maesphe”

Span 30 MHz|
Sweep 1.333 ms|

Center 5.18 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 23.9 dBm
16.700 MHz
75.417 kHz % of OBW Power

23.74 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

5180

5180

[ Keysight Spectrum Analyzer - Occupied BW
RLT

Cener Freq 5.240000000 GHz

AFGain:Low

Ref Offset2 84 dB
Ref 22.84 dBm

| Al gt e oy, | oot aires ot i N et it |
v

o
S

Center 5.24 GHz
Res BW 200 kHz
Occupied Bandwidth
16.874 MHz
113.14 kHz
26.71 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.240000000 GHz
AvglHold: 1001100

Trig: Fres Run

sAnen: 30 dB

#VBW 620 kHz

Total Power 23.0 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

106:29:50 P Oct
Radio Std: Non

Radio Device: BTS

Span 30 MHz
Sweep 1.333 ms|

=

Radio Std: None

[ Keysight Spectrum Analyzer - Occupied BV
RLT

Center Freq: 5.240000000 GHz
e Trig: FreeRun ‘Avg|Hold: 100/100
#Aten: 30 dB

Cener Freq 5.240000000 GHz

£IF Gain:Low Radio Device: BTS
Ref Offset 286 dB
Ref 22.86 dBm

T e, 1y M‘.—‘WJ‘-,':‘!‘I“M\\"}*"(MWMM-“
Y |
\,
AT,
J LI
..,w“.,l','.ngﬂp‘f-‘"-w WAy

Span 30 MHz|

#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms|

Total Power 24.5 dBm

Occupied Bandwidth

16.685 MHz
15.750 kHz % of OBW Power
25.78 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

5240

5240

802.11ax(HE20) mode (Antenna-A)

802.11ax(HE20) mode (Antenna-B)

[ Keysight Spectrum Analyzer - Occupied BW
RLT

Center Freq 5.180000000 GHz

MFGain:Low

d8
Ref 22.89 dBm

,,.-o.«—e-‘-.-..«\\...‘.-ww,'ﬂz-,-e-»-h\f-—\‘J,-u,Pm—

o o

Center 5.18 GHz
#Res BW 200 kHz
Occupied Bandwidth
19.073 MHz
7.011 kHz
25.02 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.180000000 GHz
Trig: Free Run
#Anten: 30 dB

#VBW 620 kHz

Total Power 24.6 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

AvglHold: 1001100

—.ﬂ.&m‘%&ﬂpﬂﬂ“\‘\.‘-&—"\’\

06:17:11 PH O
Radio Std: None

Radio Device: BTS

-
"""v.-m.-u‘,w,\.\a

Span 30 MHz
Sweep 1.333ms

[ Keysight Spectrum Analyzer - Oceupied EW

Center Freq 5.180000000 GHz

08:26:45 PO
Center Freq: 5180000000 GHz Radio Std: None
e Trig: Free Run AvglHold: 100/100

#Atten: 30 dB

HIFGain:Low Radio Device: BTS

Ref Offset 2,88 dB
Ref 22.88 dBm

Span 30 MHz|

#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power
19.017 MHz
38.456 kHz % of OBW Power
24.65 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

5180

5180

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No.: GTSL202110000012F02

[ Feysight Spectrum Anabyzer - Gocupied EW
LT

Center Freq 5.240000000 GHz

#IFGain:Low

Ref Offset 2.84 dB
Ref 22.84 dBm

[Center 5.24 GHz
#Res BW 200 kHz

Occupied Bandwidth
19.077 MHz

30.225 kHz
25.00 MHz

Transmit Freq Error
x dB Bandwidth

08:18:54 PMC
Center Freq: 5.240000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB Radio Device: BTS

e T e

Span 30 MHz|

#VBW 620 kHz Sweep 1.333 ms|

Total Power 23.7 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

[ Keysight Spectrum Analyzer - Occupied EW

Center Freq 5.240000000 GHz

HIFGain:Low

Ref Offset 2.86 dB
Ref 22.86 dBm

et b el e, ottt

il

Center 5.24 GHz
#Res BW 200 kHz

Occupied Bandwidth
19.012 MHz

17.158 kHz
24.63 MHz

Transmit Freq Error
x dB Bandwidth

0 [
Center Freq: 5.240000000 GHz Radio Std: None
Trig: Free Run AvglHeld: 100/100

#Atten: 30 dB

Radio Device: BTS

Uy
bt ll,

$pan 30 MHz

#VBW 620 kHz Sweep 1.333 ms|

Total Power 25.4 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

5240

5240

802.11ax(HE40) mode (Antenna-A)

802.11ax(HE40) mode (Antenna-B)

[ Kersight Spectrum Analyaer - Occupied 8W
ALT

Center Freq 5.190000000 GHz

#IF Galn:Low

Ref Offset 276 dB
Ref 22.76 dBm

enter 5.19 GHz
#Res BW 430 kHz
Occupied Bandwidth
37.666 MHz
14.277 kHz
55.99 MHz

Transmit Freq Error
x dB Bandwidth

—-—

Center Freq: 5190000000 GHz
Trig: Free Run AvglHold: 100100

#Atten: 30 dB Radio Device: BTS

Span 60 MHz|

#VBW 1.2 MHz Sweep 1.333 ms|

Total Power 24.8 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

[ Keysight Spectrum Analyaes - Occupied BY
ALT

Center Freq 5.190000000 GHz

BIF Gain:Low

Ref Offset 288 dB
Ref 22.88 dBm

enter 5.19 GHz
#Res BW 430 kHz

Occupied Bandwidth

37.597 MHz
113.96 kHz
46.96 MHz

Transmit Freq Error
x dB Bandwidth

-+ Trig: FreeRun

Center Freq: 5130000000 GHz
Avg|Hold: 100/100
#Atten: 30 dB

Span 60 MHz|

#VBW 1.2 MHz Sweep 1.333 ms|

Total Power 25.5 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

5190

5190

[ Keysight Spectrum Analyaer - Occupied BV
ALT

Center Freq 5.230000000 GHz

#IF Galn:Low

e T ,a«wmwww“

enter 5.23 GHz
#Res BW 430 kHz

Occupied Bandwidth

37.686 MHz
90.072 kHz
49.36 MHz

Transmit Freq Error
x dB Bandwidth

—-—

08:33:55 PM Ot
Center Freq: 5.230000000 GHz Radio Std: None
Trig: Free Run AvglHold: 100100

#Atten: 30 dB Radio Device: BTS

Span 60 MHz|

#VBW 1.2 MHz Sweep 1.333 ms|

Total Power 24.2 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

[ Keysight Spectrum Analyaes - Occupied BY
ALT

Center Freq 5.230000000 GHz

BIF Gain:Low

Ref Offset 284 dB
Ref 22.84 dBm

enter 5.23 GHz
#Res BW 430 kHz

Occupied Bandwidth

37.591 MHz
42.137 kHz
46.20 MHz

Transmit Freq Error
x dB Bandwidth

-+ Trig: FreeRun

08:37:15 PM Oct
Center Freq: 5.230000000 GHz Radio Std: None
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Span 60 MHz|

#VBW 1.2 MHz Sweep 1.333 ms|

Total Power 26.0 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

5230

5230

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Report No.: GTSL202110000012F02

802.11ax(HE80) mode (Antenna-A)

802.11ax(HE80) mode (Antenna-B)

[ Keysight Spectrum Analyaer - Dccupied BW
RLT
Center Freq 5.210000000 GHz

Center Freq: 5.210000000 GHz
Trig: Free Run Avg|Hold: 100100
#Atten: 30 dB

-
#IF GainLow

Ref Offset 2.8 dB
Ref 22.80 dBm

enter 5.21 GHz
#Res BW 820 kHz

Span 120 MHz;

#VBW 2.4 MHz Sweep 1.333 ms;

[ Keysight Spectrum Analyaes - Occupied BY
ALT
Center Freqg 5.210000000 GHz

Center Freq: 5.210000000 GHz
s Trig: FreeRun Avg[Hold: 1001100

#IF Gain:Low #Atten: 30 dB

Ref Offset 2.86 dB
Ref 22.86 dBm

enter 5.21 GHz
#Res BW 820 kHz

Total Power 24.7 dBm

Occupied Bandwidth

77.139 MHz
133.74 kHz
93.31 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth

76.946 MHz
257.19 kHz
98.33 MHz

Transmit Freq Error
x dB Bandwidth

Span 120 MHz|

#VBW 2.4 MHz Sweep 1.333 ms

Total Power 27.3 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

5210

5210

802.11ac(VHT20) mode (Antenna-A)

802.11 ac(VHT20) mode (Antenna-B)

v ]
36 PM Oct 01, 2021
Hone

[ Kersight Spectrum Analyzer - Occupied W
ALT
Center Freq

Center Freq: 5180000000 GHz Radio Std.
Trig: Free Run AvglHold: 100100

#Atten: 30 dB

5.180000000 GHz
—-—
#IF GainLow Radio Device: BTS
Ref Offset2.89 dB
Ref 22.89 dBm

sl e e A (h\ﬂ"'ﬂ‘-ﬁM‘:—*«ﬂrﬁ-&mw—mn.n‘u"o-._u.

Span 30 MHz|
Sweep 1.333 ms

enter 5.18 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 23.7 dBm
17.829 MHz
-11.404 kHz

24.18 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

[ Keysight Spectrum Analyaes - Occupied BY
ALT

Center Freq 5.180000000 GHz

Ref Offset 288 dB
Ref 22.88 dBm

enter 5.18 GHz

#Res BW 200 kHz

Occupied Bandwidth

=

[}
Radio Std: None

Center Freq: 5180000000 GHz
-+ Trig: FreeRun AvglHold: 100/100
#Aten: 30 dB

BIF Gain:Low Radio Device: BTS

B ‘vu.\"_w-"m..ﬂ‘umw\«.‘".mu-""4n-m"

Span 30 MHz|
#VBW 620 kHz Sweep 1.333 ms|

Total Power 23.8 dBm

17.798 MHz

Transmit Freq Error
x dB Bandwidth

33.142 kHz
22.37 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

5180

5180

[ Keysight Spectrum Analyzer - Dccupied BV

T
Center Freq 5.240000000 GHz

39:32 P02 01, 2021
Center Freq: 5.240000000 GHz Radio Std: None
~+. Trig: FreeRun ‘Avg|Hold: 1001100

sAnen: 30 4B Radio Device: BTS

Ref Offset 2,64 dB.
Ref 22.84 dBm

e

Span 30 MHz,
Sweep 1.333 ms

Center 5.24 GHz
#Res BW 200 kHz #VBW 620 kHz

Total Power 22.8 dBm

Occupied Bandwidth

17.859 MHz
28.631 kHz
25.61 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Occupied EW

Ref Offset 2.86 dB
Ref 22.86 dBm

it M et Ny, el Sepsasie o o b it vt

‘é\w‘*lﬂw-"'""""ﬂ

[Center 5.24 GHz
#Res BW 200 kHz

Occupied Bandwidth

17.796 MHz

Transmit Freq Error
x dB Bandwidth

0 07:43:14PM0
Center Freq: 5.240000000 GHz Radio Std: None
Trig: Free Run AvglHeld: 100/100

#Atten: 30 dB

#IF Gain:Low Radio Device: BTS

A

'«‘"\“‘-'rﬂ’\\w,m;w

Span 30 MHz|

#VBW 620 kHz Sweep 1.333 ms

Total Power 24.6 dBm

99.00 %
-26.00 dB

2.237 kHz
21.67 MHz

% of OBW Power
x dB

5240

5240

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Report No.: GTSL202110000012F02

802.11 ac(VHT40) mode (Antenna-A)

802.11 ac(VHT40) mode (Antenna-B)

[ Keysight se Anabyzsr - Gccupied BW

§ - 174515
Center Freq: 5180000000 GHz Radio Std: Ner
Center Freq 5.190000000 GHz o RaHold: 100400

#Atten: 30 dB

#IFGain:Low Radio Device: BTS

Ref Offset 2.76 dB
Ref 22.76 dBm

s b o bt 'MWWWMMM.M,

Span 60 MHz|

[Center 5.19 GHz
#R Sweep 1.333 ms|

es BW 430 kHz #VBW 1.2 MHz

Total Power 23.5dBm

Occupied Bandwidth

36.422 MHz
21.661 kHz % of OBW Power
57.37 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

[ Keysight Spectrum Analyzer - Occupied EW
RCT

Center Freq 5.190000000 GHz

. 07:52:05 P
Center Freq: 5190000000 GHz Radio Std: None
e Trig: Free Run AvglHold: 100/100

#Atten: 30 dB

HIFGain:Low Radio Device: BTS

Ref Offset 2,88 dB
Ref 22.88 dBm

P oma i b D) P, I St Ao AR A P,
. Vs g

N\M%’M“f I

$pan 60 MHz

#Res BW 430 kHz #VBW 1.2 MHz Sweep 1.333 ms|

Total Power 24.1 dBm

Occupied Bandwidth

36.360 MHz
129.09 kHz % of OBW Power
49.83 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

5190

5190

[ eyt Spectrum Anstyzer - Gccupied EW
g kLT 17:46:44 PMO

Center Freq: 5230000000 GHz Radio Std: None
Center Freq 5.230000000 GHz i =IO

#Atten: 30 dB

#IFGain:Low Radio Device: BTS

Ref Offset 2.84 dB
Ref 22.84 dBm

o At AN e, | oS e Pt ]

Span 60 MHz|

[Center 5.23 GHz
#R Sweep 1.333 ms|

es BW 430 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 23.0 dBm

36.476 MHz
84.724 kHz
57.63 MHz

% of OBW Power 99.00 %
x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

[ Keysight Spectrum Analyzer - Occupied EW

Center Freq 5.230000000 GHz

0 07:55:16 PMC
Center Freq: 5.230000000 GHz Radio Std: None
Trig: Free Run AvglHeld: 100/100

#Atten: 30 dB

HIFGain:Low Radio Device: BTS

Ref Offset284 dB
Ref 22.84 dBm

$pan 60 MHz
Sweep 1.333 ms|

Center 5.23 GHz
#Res BW 430 kHz #VBW 1.2 MHz

Total Power 24.7 dBm

Occupied Bandwidth

36.310 MHz
51.314 kHz
47.70 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error % of OBW Power

x dB Bandwidth

5230

5230

802.11 ac(VHT80) mode (Antenna-A)

802.11 ac(VHT80)mode (Antenna-B)

[~ Kesigee s nabyzer - Occupied BW

15282

Center Freq: 5210000000 GHz Radie Std: None

~» Trig: Free Run AvglHold: 100100
#Atten: 30 dB

#IFGain:Low Radio Device: BTS

Ref Offset 28 dB
Ref 22.80 dBm

Span 120 MHz|
Sweep 1.333 ms|

‘Center 5.21 GHz
#Res BW 820 kHz

#VBW 2.4 MHz

Total Power 23.7 dBm

Occupied Bandwidth

75.970 MHz
122.35 kHz % of OBW Power
116.2 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

[ Veysignt Spectrum Analyzer - Oceuied BW
RLT 0531316 PM Ot
Center Freq 5.210000000 GHz Center Freq: 5210000000 GHz Radio Std: Hone
ul e Trig: Free Run AvglHold: 100/100
HIF Gain:Low #Atten: 30 dB

Radio Device: BTS

Ref Offset 2.86 dB
Ref 22.86 dBm

Span 120 MHz

es BW 820 kHz #VBW 2.4 MHz Sweep 1.333 ms

Total Power 26.4 dBm

Occupied Bandwidth

75.793 MHz
224.55 kHz
116.6 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error % of OBW Power

x dB Bandwidth

5210

5210

Global United Technology Services Co., Ltd.

No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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GTS

Report No.: GTSL202110000012F02

802.11n(HT20) mode (Antenna-A)

802.11 n(HT20) mode (Antenna-B)

[ Keysight se Anabyzsr - Gccupied BW

) -
Center Freq 5.180000000 GHz

#IFGain:Low

Ref Offset 2.89 dB
Ref 22.89 dBm

IR PR(ETRETY LIRS

[Center 5.18 GHz
#Res BW 200 kHz
Occupied Bandwidth
17.937 MHz
-33.187 kHz
22.11 MHz

Transmit Freq Error
x dB Bandwidth

16:48:30
Center Freq: 5.180000000 GHz Radie Std: None
Trig: Free Run AvglHold: 100100

#Atten: 30 dB Radio Device: BTS

et Nt ettt ey

Span 30 MHz|

#VBW 620 kHz Sweep 1.333 ms|

Total Power 23.8 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

[ Keysight Spectrum Analyzer - Occupied EW

Center Freq 5.180000000 GHz

. 0853
Center Freq: 5180000000 GHz Radio Std: None
e Trig: Free Run AvglHold: 100/100

#Atten: 30 dB

HIFGain:Low Radio Device: BTS

Ref Offset 2,88 dB
Ref 22.88 dBm

o, | peptrrenfirtustbaefatangl
i

i
iharaethirers

$pan 30 MHz

#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms|

Total Power 23,9 dBm

Occupied Bandwidth

17.867 MHz
34.114 kHz % of OBW Power
22.36 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

5180

5180

[ Keysight se Anabyzsr - Gccupied BW

o -
Center Freq 5.240000000 GHz

#IFGain:Low

Ref Offset 2.84 dB
Ref 22.84 dBm

D

[Center 5.24 GHz
#Res BW 200 kHz

Occupied Bandwidth

17.982 MHz
39.959 kHz
25.77 MHz

Transmit Freq Error
x dB Bandwidth

165138
Center Freq: 5.240000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB Radio Device: BTS

Ty
oy,
e

Span 30 MHz|

#VBW 620 kHz Sweep 1.333 ms|

Total Power 23.1 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

0 06:55:31 P
Center Freq: 5.240000000 GHz Radio Std: None
s Trig: Free Run AvglHeld: 100/100

#Atten: 30 dB

HIFGain:Low Radio Device: BTS
Ref Offset 2.86 dB
Ref 22.86 dBm

A
Lad
gt

$pan 30 MHz
Sweep 1.333 ms|

Center 5.24 GHz

#Res BW 200 kHz #VBW 620 kHz

Total Power 24.6 dBm

Occupied Bandwidth
17.901 MHz
-85 Hz % of OBW Power

24.06 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

5240

5240

802.11 n(HT40) mode (Antenna-A)

802.11n(HT40) mode (Antenna-B)

nabyzer - Occupied BW

#IFGain:Low

Ref Offset 2.76 dB
Ref 22.76 dBm

e ]

#Res BW 430 kHz

Occupied Bandwidth
36.422 MHz
-20.298 kHz
57.57 MHz

Transmit Freq Error
x dB Bandwidth

165825 PH
Center Freq: 5.180000000 GHz Radie Std: None
Trig: Free Run AvglHold: 100100

#Atten: 30 dB Radio Device: BTS

Span 60 MHz|

#VBW 1.2 MHz Sweep 1.333 ms|

Total Power

% of OBW Power 99.00 %
x dB -26.00 dB

o1
Radio Std: None

[ Keysight Spectrum Analyzer - Oceupied EW
ALT

Center Freq 5.190000000 GHz

Center Freq: 5190000000 GHz
e Trig: Free Run AvglHold: 100/100
M Gain:Low #Aten: 30 4B Radio Device: BTS
Ref Offset2.69 dB
Ref 22.88 dBm

Span 60 MHz|

#Res BW 430 kHz #VBW 1.2 MHz Sweep 1.333 ms

Total Power 24.5 dBm

Occupied Bandwidth

36.316 MHz
110.59 kHz % of OBW Power
49.39 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

5190

5190

Global United Technology Services Co., Ltd.
No. 123-128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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Center Freq: 5.230000000 GHz
. Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

Ref Offset 2.84 dB
Ref 22.84 dBm

[Center 5.23 GHz
#Res BW 430 kHz

#VBW 1.2 MHz

Total Power 23.2dBm

Occupied Bandwidth

36.548 MHz
137.80 kHz
54.49 MHz xdB

% of OBW Power 99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

06:58:53 PMOct 01, 202
Radio Std: None

Radio Device: BTS

Span 60 MHz|
Sweep 1.333 ms|

[ Keysight Spectrum Analyzer - Occupied EW
RLT

Center Freq 5.230000000 GHz

0 07:03:11 PMOct 01, 202
Center Freq: 5.230000000 GHz Radio Std: None
. Trig: Free Run AvglHeld: 100/100

#Atten: 30 dB

Radio Device: BTS

Ref Offset284 dB
Ref 22.84 dBm

$pan 60 MHz
Sweep 1.333 ms|

Center 5.23 GHz
#Res BW 430 kHz

#VBW 1.2 MHz

Total Power 24.9 dBm

Occupied Bandwidth

36.333 MHz
54.364 kHz % of OBW Power
51.22 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

5230

5230

Note: We tested 802.11a/n /ac/ax mode the all data rate and recorded the worst case

data.
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7.4 Peak Transmit Power

Report No.: GTSL202110000012F02

Test Requirement:

FCC Partl5 E Section 15.407

Test Method:

KDB 789033 D02 General U-NIl Test Procedures New Rules v02r01

Limit: Frequency band L2 F
(MH2) Limit
<1W(30dBm) for master device
Bl <250mW(24dBm) for client device
<250mW(24dBm) for client device or
el 11dBm+10logB*
<250mW(24dBm) for client device or
] 11dBm+10logB*
Remark: *Where B is the 26dB emission bandwidth in MHz.
The maximum conducted output power must be measured over any
interval of continuous transmission using instrumentation calibrated in
terms of an rms-equivalent voltage.
Test setup: Power Meter

s o o |
s Y s o |
o s ] |
o o |

=i=13 E.U.T

Non-Conducted Table

Ground Reference Plane

Test procedure:

Measurement using an RF average power meter

0] Measurements may be performed using a wideband RF power
meter with a thermocouple detector or equivalent if all of the
conditions listed below are satisfied

a) The EUT is configured to transmit continuously or to transmit
with a constant duty cycle.

b) At all times when the EUT is transmitting, it must be
transmitting at its maximum power control level.

c) The integration period of the power meter exceeds the
repetition period of the transmitted signal by at least a factor of

five.

(i) If the transmitter does not transmit continuously, measure the
duty cycle, x, of the transmitter output signal as described in
section B).

(iii) Measure the average power of the transmitter. This

measurement is an average over both the on and off periods of
the transmitter.

Adjust the measurement in dBm by adding 10 log(1/x) where x is the duty
cycle (e.g., 10log(1/0.25) if the duty cycle is 25 percent).

Test Instruments:

Refer to section 6 for details

Test mode:

Refer to section 5.2 for details

Test results:

Pass
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Xixiang Road, Baoan District, Shenzhen, Guangdong, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Page 23 of 156



GTS

Report No.: GTSL202110000012F02

Measurement Data

Frequency Duty cycle(%) Duty Factor

Modulation (MHz) Antenna-A Antenna-B | Antenna-A Antenna-B
5180 95.63 95.63 0.19 0.19
802.11a 5240 95.62 95.62 0.19 0.19
5180 92.92 92.94 0.32 0.32
802.11n(HT20) 5240 92.84 92.83 0.32 0.32
802.11n(HT40) 5190 89.19 89.21 05 05
5230 89.20 89.25 0.5 0.5
802.11ac(VHT20 5180 95.55 95.53 0.2 0.2
) 5240 95.41 95.45 0.2 0.2
802.11ac(VHT40 5190 90.86 90.85 0.42 0.42
) 5230 90.88 90.87 0.42 0.42
802'11"";:(VHT80 5210 87.94 87.96 0.56 0.56
802.11ax(HE20) 5180 86.96 86.95 0.61 0.61
5240 86.97 86.98 0.61 0.61
802.11ax(HE40) 5190 89.17 89.15 0.5 0.5
5230 89.10 89.11 0.5 0.5
802.11ax(HES80) 5210 84.93 84.92 0.71 0.71

802.11a mode

Frequenc Measured Power (dBm) Output Power (dBm) 5
Duty Limit | Resul
CH No. y Factor 05 ;
(MH2) ANT | ANT | ANT EI8Y ANT ANT | ANT | (dBM)
A B A+B A B A+B
36 5180 18.199 | 18.256 -- 0.19 18.389 | 18.446 -- 30 P
ass
48 5240 17.292 | 18.882 -- 0.19 17.482 | 19.072 --
802.11n(HT20) mode
Output Power
Frequenc Measured Power (dBm) PR O
CH No y Duty (dBm) Limit | Resul
' (MH2) ANT ANT ANT Factor ANT ANT ANT | (dBm) t
A B A+B A B A+B
36 5180 | 17437 | 17.52 | 2% | o032 | 17.757 | 1784 | %0
20.50 20.82 27.99 | Pass
48 5240 16.598 | 18.231 1 0.32 16.918 | 18.551 1
802.11n(HT40) mode
Output Power
Frequenc Measured Power (dBm) P
CH No y Duty (dBm) Limit | Resul
; (MH2) ANT ANT ANT Factor ANT ANT ANT | (dBm) t
A B A+B A B A+B

Global United Technology Services Co., Ltd.
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Report No.: GTSL202110000012F02

38 5190 | 16.932 | 17.558 | °%7° | 05 | 17.432 | 18.088 | 2%/
50.37 20.87 27.99 | Pass
46 5230 16.505 | 18.076 1 0.5 17.0505 | 18.576 1
802.11ax(HE20) mode
Output Power
Frequenc Measured Power (dBm) P e
CH No y Duty (dBm) Limit | Resul
: (MH2) ANT ANT | ANT | Factor ANT ANT | ANT |(@Bm)| t
A B A+B A B A+B
36 5180 17.741 | 17.90 20;33 0.61 18.351 | 18.51 21;4
27.99 | Pass
48 5240 16.665 | 18.152 20248 0.61 17.275 | 18.762 21209
802.11ax(HE40) mode
Output Power
Frequenc Measured Power (dBm) P
CH No v Duty (dBm) Limit | Resul
' (MH2) ANT ANT | ANT | Factor ANT ANT | ANT | (dBm) t
A B A+B A B A+B
38 5190 | 17.465 | 18011 | °%° | 05 | 17.965 | 18511 | ZL
50.81 2131 27.99 | Pass
46 5230 16.798 | 18.619 4 0.5 17.298 | 19.119 4
802.11ax(HE80) mode
Output Power
Frequenc Measured Power (dBm) b F
CH No y Duty (dBm) Limit | Resul
' (MHz2) ANT ANT | ANT | Factor ANT ANT | ANT |(@Bm)| t
A B A+B A B A+B
42 5210 16.684 | 19.154 21:.%10 0.71 17.394 | 19.864 21é81 27.99 | Pass
802.11ac(VHT20) mode
Output Power
Frequenc Measured Power (dBm) b P
CH No y Duty (dBm) Limit | Resul
f (MH2) ANT ANT | ANT | Factor ANT ANT | ANT |(@Bm)| t
A B A+B A B A+B
36 5180 17.787 | 17.859 20583 0.2 17.987 | 18.059 21é03
27.99 | Pass
48 5240 17.126 | 18.546 20490 0.2 17.326 | 18.746 21410
802.11ac(VHT40) mode
Output Power
Frequenc Measured Power (dBm) R
CH No y Duty (dBm) Limit | Resul
' (MH2) ANT ANT | ANT | Factor ANT ANT | ANT | (dBm) t
A B A+B A B A+B
38 5100 | 17.28 | 17.908 | 200 | 042 | 177 | 18328 | 24
50.63 21.05 27.99 | Pass
46 5230 16.703 | 18.39 8 0.42 17.123 18.81 9
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802.11ac(VHT80) mode

Output Power
Frequenc | Measured Power (dBm) HPULEOW B
CH No y Duty (dBm) Limit | Resul
' (MH2) ANT ANT | ANT | Factor ANT ANT | ANT |(@Bm)| t
A B A+B A B A+B
42 5210 16.634 | 19.185 21"110 0.56 17.194 | 19.745 214'166 27.99 | Pass

Note: Output Power = Measured Power + Duty Factor
Duty Factor = 10 log (1/Duty Cycle)
Note: For MIMO mode, the Power Limit = 30 - 2.01 = 27.99 dBm
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Test plots as followed:

Report No.: GTSL202110000012F02

802.11a mode (Antenna A)

802.11a mode (Antenna B)

[ Keysight Spectrum Analyzer - Chanmnel Peer
ALT

Center Freq 5.180000000 GHz

HIFGain:Low

Ref Offset 2.89 dB
Ref 22.89 dBm

#Res BW 1 MHz
Channel Power

18.20 dBm /20 MHz

+- Trig: FreeRun

06.28:01 PMOCLD

Center Freg: 5180000000 GHz Radio Std: None

AvglHold: 100100

#htten: 30 dB Radio Device: BTS

#VBW 3 MHz
Power Spectral Density

-54.81 dBm /Hz

[~ Kesigee s nalyzer - Channel Poer

RLT
Center Freq 5.180000000 GHz

HIFGain:Low

Ref Offset 2.88 dB
Ref 22.88 dBm

#Res BW 1MHz
Channel Power

18.26 dBm /20 MHz

06:31:35 PMOCT 01, 202

Center Freg: 5180000000 GHz Radio Std: None

Trig: Free Run AvglHold: 100100

#htten: 30 dB Radio Device: BTS.

#VBW 3 MHz
Power Spectral Density

-54.75 dBm /Hz

5180

5180

[ Keysight Spectrum Analyzer - Channel Pewer
ALT

Center Freq 5.240000000 GHz

HIFGain:Low

Ref Offset 284 dB
Ref 22.84 dBm

[Center 5.24 GHz
#Res BW 1 MHz

Channel Power

17.29 dBm /20 MHz

+- Trig: FreeRun

16:29:44 PHOC
Center Freq: 5.240000000 GHz Radie Std: None
AvglHold: 100100

#Atten: 30 0B Radio Device: BTS

#VBW 3 MHz

Power Spectral Density

-55.72 dBm /Hz

[~ Kesigee s nalyzer - Channel Poer

HIFGain:Low

Ref Offset 2,86 dB
Ref 22.86 dBm

#Res BW 1MHz
Channel Power

18.88 dBm /20 MHz

+- Trig: FreeRun

32:21 PMOCt 01, 202

[
Radio Std: None

Center Freg: 5240000000 GHz

AvglHold: 100100

#Atten: 30 0B Radio Device: BTS

#VBW 3 MHz

Power Spectral Density

-54.13 dBm /Hz

5240

5240

802.11n(HT20) (Antenna A)

802.11n(HT20) mode (Antenna B)

[ Keysight Spectrum Anaiyaer - Chanmnel Power
RCT

Center Frag 5.180000000 GHz

HIFGain:Low

Ref Offset 2.89 dB
Ref 22.89 dBm

#Res BW 1 MHz
Channel Power

17.44 dBm /20 MHz

08:51:44 PHOC

Center Fre: 5180000000 GHz Radio Std: None

». Trig: Free Run AvglHeld: 100/100

#Atten: 30 dB Radio Device: BTS

#VBW 3 MHz

Power Spectral Density

-55.57 dBm /Hz

[ Keysight spy Anabyzer - Channel Pover
§ kLT

Center Freq 5.180000000 GHz

#IFGain:Low

Ref Offset 289 dB
Ref 22.89 dBm

#Res BW 1MHz
Channel Power

17.44 dBm /20 MHz

18:51:44 PMOCt 0
Center Freq: 5.180000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB Radio Device: BTS

#VBW 3 MHz

Power Spectral Density

-55.57 dBm /Hz

5180

5180
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[ Keysight Spectrum Analyaer - Charmnel Pawer
RCT

Center Frag 5.240000000 GHz

HIFGain:Low

Ref Offset284 dB
Ref 22.84 dBm

Center 5.24 GHz
#Res BW 1 MHz

Channel Power

16.60 dBm /20m

s Trig: Free Run

Center Freq: 5240000000 GHz

#Atten: 30 dB

#VBW 3 MHz
Power Spectral Density

-56.41 dBm /Hz

AvglHeld: 100/100

08:53:24 PO
Radio Std: None

Radio Device: BTS

[ Feysight Spectrum Anabyaer - Channel Powes
LT

Center Freq 5.240000000 GHz

1853

Center Freq: 5.240000000 GHz Radio Std: None
s Trig: FreeRun Avg|Hold: 1001100

#IFGain-Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.86 dB

Ref 22.86 dBm

Span 30 MHz|
Sweep 1ms

#VBW 3 MHz
Channel Power

18.23 dBm /20 MHz

Power Spectral Density

-54.78 dBm /Hz

5240

5240

802.11n(HT40) (Antenna A)

802.11n(HT40) mode (Antenna B)

[ Keysight Spectrum Analyzer - Charmel Pwer
RCT

Center Frag 5.190000000 GHz

HIFGain:Low

Ref Offset 2.76 dB
Ref 22.76 dBm

Center 5.19 GHz
#Res BW 1 MHz

Channel Power

16.93 dBm /40 MHz

Center Freq: 5180000000 GHz

s Trig: Free Run AvglHeld: 100/100

#Atten: 30 dB

#VBW 3 MHz

Power Spectral Density

-59.09 dBm /Hz

02:01:45 PH O
Radio Std: None

Radio Device: BTS

[ eysight Specinum Anatyzer - Channel Pomer
T 1901
Center Freq: 5.180000000 GHz Radio Std: None
s Trig: FreeRun Avg|Hold: 1001100

#IFGain-Low #Atten: 30 dB

o -
Center Freq 5.190000000 GHz

Radio Device: BTS

Ref Offset 288 dB
Ref 22.88 dBm

e B i

Span 60 MHz|
Sweep 1ms

[Center 5.19 GHz
#Res BW 1 MHz

#VBW 3 MHz
Channel Power

17.56 dBm /40 MHz

Power Spectral Density

-58.46 dBm /Hz

5190

5190

[ Keysight Spectrum Analyaer - Chanmnel Pawer
RCT

Center Frag 5.230000000 GHz

HIFGain:Low

Ref Offset284 dB
Ref 22.84 dBm

Center 5.23 GHz
#Res BW 1 MHz

Channel Power

16.50 dBm /40 MHz

Center Freq: 5.230000000 GHz

s Trig: Free Run AvglHeld: 100/100

#Atten: 30 dB

#VBW 3 MHz

Power Spectral Density

-59.52 dBm /Hz

09:03:26 I
Radio Std: Non

Radio Device: BTS

[ Feysight Spectrum Anabyaer - Channel Powes
§ kLT

0
Center Freq: 5.230000000 GHz Radio
s Trig: FreeRun Avg|Hold: 1001100

#IFGain-Low #Atten: 30 dB

Center Freq 5.230000000 GHz
Radio Device: BTS

Ref Offset 2.84 dB
Ref 22.84 dBm

Span 60 MHz|
Sweep 1ms

[Center 5.23 GHz
#Res BW 1 MHz

#VBW 3 MHz
Channel Power

18.08 dBm /40 MHz

Power Spectral Density

-57.94 dBm /Hz

5230

5230
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802.11ax(HE20) mode (Antenna A) 802.11ax(HE20) mode (Antenna B)

[ Keysight Specirum Analyzer - Channel Power

RLT 19:15:40 PMOC

Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radlo Std: None
ul e Trig: FreeRun Avg|Hold: 100100

HIF Gain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight se Analyzer - Chanmnel Pawer
LT

Center Freq 5.180000000 GHz

HIFGain:Low

Ref Offset 2,88 dB
Ref 22.88 dBm

Ref Offset 289 dB
Ref 22.89 dBm

Span 30 MHz|
#VBW 3 MHz Sweep 1ms

Channel Power Power Spectral Density Channel Power

17.74 dBm /20 MHz -55.27 dBm /Hz 17.90 dBm /20 MHz

05:15:44 PHOct 01, 202

Center Freq: 5180000000 GHz Radio St

+- Trig: FreeRun AvglHold: 100100
#Atten: 30 dB Radio Device: BTS

tel: None.

#VBW 3 MHz
Power Spectral Density

-55.11 dBm /Hz

5180

5180

[ Weyught Spectrum Analyaer - Channel Poer [ eyt Spectram Anatyaes - Chanme Power

RLT 065935 PMOCLD 0 FLT
Center Freq: 5240000000 GHz Radio Std: Nene

Center Freq 5.240000000 GHz U i e =IO Center Freq 5.240000000 GHz

#IFGain:Low #Atten: 30 dB Radio Device: BTS

HIFGain:Low

Ref Offset 2.86 dB
Ref 22.86 dBm

Ref Offset284 dB
Ref 22.84 dBm

oot

‘Center 5.24 GHz Span 30 MHz|
#Res BW 1 MHz #VBW 3 MHz Sweep 1ms

Channel Power

18.15 dBm /20 MHz

Channel Power Power Spectral Density

16.67 dBm /20 MHz -56.34 dBm /Hz

+. Trig: Free Run Avg|Hold: 1001100

5930 P

(] o
Center Freg: 5240000000 GHz Radio Std: None

#Atten: 30 dB Radio Device: BTS

#VBW 3 MHz
Power Spectral Density

-54.86 dBm /Hz

5240

5240

802.11ax(HE40) mode (Antenna A) 802.11ax(HE40) mode (Antenna B)

[ Keysight se Analyzer - Chanmnel Pawer
8 kLT

Genter Freq: 5180000000 GHz Radio Std: None
. T ‘AvglHold: 1001100
W GainLow 3 Radio Devics: BTS

Center Freq 5.190000000 GHz

HIFGain:Low

Ref Offset 2,88 dB
Ref 22.88 dBm

Ref Offset 2.76 dB
Ref 22.76 dBm

[Center 5.19 GHz
#Res BW 1 MHz

enter 5.19 GHz ‘Span 60 MHz|
#Res BW 1MHz #VBW 3 MHz Sweep 1ms|

Channel Power

Channel Power Power Spectral Density

17.47 dBm 140 MHz -58.56 dBm /Hz 18.01 dBm /40 MHz

050850 PHOct
Center Freq: 5180000000 GHz Radie Std: None
Trig: Free Run AvglHold: 100100

#Atten: 30 dB Radio Device: BTS

#VBW 3 MHz

Power Spectral Density

-58.01 dBm /Hz

5190

5190
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09:16:13 PMOc
Radio Std: None

Center Freg: 5230000000 GHz

Avg|Hold: 1001100

+. Trig: Free Run

#Atten: 30 dB Radio Device: BTS

HIFGain:Low

Ref Offset284 dB
Ref 22.84 dBm

g

Span 60 MHz|
Sweep 1ms

#VBW 3 MHz
Power Spectral Density

-59.22 dBm /Hz

Channel Power

16.80 dBm /40 MHz

[ Feysight Spectrum Analyzer - Channel Power

[

Channel Power

Center Freq 5.230000000 GHz

09:16:23 PMOCt §
Center Freq: 5.230000000 GHz Radio Std: None
—+. Trig: FreeRun Avg|Hold: 1001100

#Atten: 30 4B

HIFGain:Low Radio Device: BTS

Ref Offset284 dB
Ref 22.84 dBm

#VBW 3 MHz
Power Spectral Density

18.62 dBm /40 MHz -57.40 dBm /Hz

5230

5230

802.11ax(HE80) mode (Antenna A)

802.11ax(HE80) mode (Antenna B)

[ Keysight Spectrum Analyzer - Charmnel Pawer
RCT

Center Frag 5.210000000 GHz

09:35:3
Radio Std: None

Center Freq: 5.210000000 GHz
+. Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

HIFGain:Low Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.21 GHz

#Res BW 1 MHz Sweep 1ms

#VBW 3 MHz
Power Spectral Density

-62.35 dBm /Hz

Channel Power

16.68 dBm /80 MHz

Center Freq 5.210000000 GHz

Analyzer - Chanmnel Pawer
09:35:30 PMOct 0

Radio Std: None

[ Keysight Sps
§ kLT

Center Freq: 5.210000000 GHz
—+. Trig: FreeRun Avg|Hold: 1001100

#Atten: 30 dB Radio Device: BTS

HIFGain:Low

Ref Offset 2.86 dB
Ref 22.86 dBm

e i i,

[Center 5.21 GHz

#Res BW 1 MHz

#VBW 3 MHz
Power Spectral Density

-59.88 dBm /Hz

Channel Power

19.15 dBm /80 MHz

5210

5210

802.11ac(VHT20) mode (Antenna A)

802.11ac(VHT20) mode (Antenna B)

[ Keysight Spectrum Analyzer - Chanmnel Peer
ALT

Center Freq 5.180000000 GHz

HIFGain:Low

08:54:03PMQC
Radio Std: None

Center Freg: 5180000000 GHz

+- Trig: FreeRun Avg|Hold: 100100

#Atten: 30 dB Radio Device: BTS
Ref Offset 289 dB
Ref 22.89 dBm

Span 30 MHz|

#VBW 3 MHz Sweep 1ms

Channel Power Power Spectral Density

-55.22 dBm /Hz

17.79 dBm /20 MHz

RLT
Center Freq 5.180000000 GHz

Veright Spectram Analyser - Channel Power

154,07 PHOct
Center Freq: 5180000000 GHz Radie Std: None
Trig: Free Run AvglHold: 100100

#Atten: 30 0B

HIFGain:Low Radio Device: BTS

Ref Offset 2,88 dB
Ref 22.88 dBm

#VBW 3 MHz
Channel Power Power Spectral Density

-55.15 dBm /Hz

17.86 dBm /20 MHz

5180

5180
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